



P.O. Box 802404 ♦ Houston, TX 77280-2404 ♦ Telephone (713) 460-3655 ♦ FAX (713) 460-3695

Report Date: 02/14/08
Report No: 384124.0
Rev.: A
Cust Acct: DEV041

To: Devasco International Inc.
9618 W. Tidwell
Houston, TX 77041

Ordered By: Joe PO#: R1453
Material: Test Samples
ID/Heat: ID: WS-1/4"-2, WS-1/4"-2, WS-1/2"-1, WS-1/2"-2
Job Info.:

Drop Weight

Test Reference: WearSox MTP-2

Test ID	Test Temp	Height of Weight	Result
WS-1/4-1	-4°F	12"	No crack
WS-1/4-1	-4°F	18"	No crack
WS-1/4-1	-4°F	24"	No crack
WS-1/4-1	-4°F	30"	Cracked, spalled near impact point
WS-1/4-2	-40°F	12"	No crack
WS-1/4-2	-40°F	18"	No crack
WS-1/4-2	-40°F	24"	Cracked near impact point
WS-1/2-1	+72°F	12"	No crack
WS-1/2-1	+72°F	18"	No crack
WS-1/2-1	+72°F	24"	Cracked near impact point
WS-1/2-2	-40°F	12"	No crack
WS-1/2-2	-40°F	18"	No crack
WS-1/2-2	-40°F	24"	Cracked near impact point

Signed: Erica Baron
Erica Baron

Our reports are for the exclusive use of our customer and our name may be used only with prior written approval. Our reports apply only to the sample tested or inspected and do not necessarily represent the quality of other apparently similar or identical materials. All test specimens and testing conforms to ASTM A-370 requirements unless otherwise stated. This test report shall not be reproduced, except in full, without the written approval of Accu-Test Labs LLP.